B [BPORTO

JIVERSITY of OULU FEUP FACULDADE DE ENGENHARIA
ther o) UNIVERSIDADE DO PORTO

INTEGRATED MASTER IN ENVIRONMENTAL ENGINEERING

2012/2013

MODELING NUTRIENT LOADS FROM WASTEWATER TREATMENT PLANTS
DISCHARGING TO THE BOTHNIAN BAY

LuciINDA MARIA SENRA RODRIGURES MATOS

Dissertation submitted for the degree of

MASTER ON ENVIRONMENTAL ENGINEERING

President of the jury: Dr. Prof. Antonio Manuel Antunes Filza
(Professor and Member of the Scientific Committe Doctoral and Master Program in
Environmental Engineering of Engineer Faculty at the University of Porto)

Supervisor at the University: Maria Cristina da Costa Vila
(Professor and Member of Scientific Committe Doctoral Program in Environmental
[...]
——e-| Ammonification ’—»
o

r

NHy/NH ;—>| Ntioaton

_| Assimilation
-

]

F

N
Adsorption
s

g

Leaching

f.l://.//)

Y
Denttrification |
-

i

53




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

8.1 Annex Ill- Modeling and Simulation software

Name of the software

What it does?

Activated Sludge Model
No. 1 (ASM1)

ASM1 was published in its final form in 1987. In ASM1 two kinds of substrate, readily
and slowly biodegradable COD (RBCOD and SBCOD), are introduced and a
hydrolysis process is included. In ASM1 it is also assumed that slowly biodegradable
substrate consists fully of particulate substrate (XS). ASML1 includes nitrogen and
organic matter removal with simultaneous consumption of oxygen and nitrate as
electron acceptors; however, it does not contain biological phosphorous removal.
ASM1 was developed mainly for municipal activated sludge plants (Henze et al., 2002;
Henze et al., 2008).

Activated Sludge Model
No. 2 (ASM2)

Was published in 1995; additionally, the model

included both nitrogen removal and biological phosphorus removal. The role of
denitrification in relation to biological phosphorus removal was still unclear, and Task
Group decided not to include that element. However, the development in research was
fast, and denitrifying PAOs (phosphorus accumulating organisms) were needed for
simulation of many results from research and practice. Because of this, the ASM2
model was expanded in 1999 into the ASM2d model, where denitrifying PAOs were
included (Henze et al., 2002).

Activated Sludge Model
No. 3 (ASM3)

Describes the same processes as ASM1; however, ASM3 was introduced to correct the
deficiencies of ASM1. The most important reason for introducing ASM3 was the
recognition of importance of three rates of oxygen consumption in the process: the
rapid rate of oxygen consumption for degradation of RBCOD, slow rate associated with
degradation of SBCOD, and even slower endogenous oxygen uptake rate (OUR). In
ASML there is only one oxygen consuming process, which makes calibration of the
model very difficult. Calibration of ASM3 should be easier mainly because of
converting the circular growth death growth (death regeneration) model by endogenous

respiration model (Henze et al., 2008).

EFOR by Danish
Hydraulic Institute
(Denmark)

Software tool to use in the modeling of WWTP. Includes ASM1 and ASM2 model,

which is modified to include biological phosphorous removal.

Bio Win by EnviroSim
Associates Ltd

Process simulator that makes use of linked process units to simulate biological
wastewater treatment systems. BioWin is a Microsoft Windows based simulator used
in the analysis and design of WWTP. BioWin Version 3.0 contains an integrated
biological model for biological nutrient removal (BNR) activated sludge, fermenters,
Moving Bed Biofilm Reactor (MBBR) & Integrated Fixed Film Activated Sludge

(IFAS) systems, and anaerobic digesters.

GPS-X by Hydromantis
Inc, Canada,

Is a modular, multipurpose modeling environment for the simulation of wastewater
treatment systems. GPSS Version 5.0 is supplied with over 50 preconfigured layouts

covering most of the unit processes found in wastewater treatment plants. The simulator

Lucinda Matos

54




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

is built on the ACSL simulator, that provides powerful integration and general
simulator features. Six standard biological models e.g. temperature dependent versions
of ASM1, ASM2d and ASM3 are available in GPSX. The biological unit processes
include carbon, N and P removal, in various suspended growth and fixed film

configurations.

SIMBA-SIMulation
programs flr die
Biologische
Abwasserreinigung

Developed at the Institut flr Automation und Kommonikation (IFAK) in Germany. It
can be considered a custom made version of Simulink for wastewater treatment
applications; with its latest version SIMBA 5, allows the holistic consideration of sewer
system, WWTP, sludge treatment and rivers. It extends Matlab/Simulink using block
libraries for biological and chemical treatment processes. SIMBA includes several
default models including ASM1, ASM2d, ASM3, the BioP Model and several settler

models.

STOAT
Sewage Treatment
Optimization and Analysis
over Time

Developed by Water Research Center (UK) is a Windows based computer modeling
tool designed to dynamically simulate the performance of a wastewater treatment works
including sludge treatment processes. STOAT includes an implementation of ASM1,
called IAWQ No.1, and the Takécs settler model, called Generic. The software can be

used together with commercial sewerage and river quality models.

WEST-Wastewater
treatment plant Engines for
Simulation and Training):

an interactive dynamic simulator. It is developed mainly at the University of Gent.
WEST includes a number of modules and features that enables the user to model and
evaluate almost and kind of wastewater treatment plant application that exists. Most of
the models in WEST simulator are open source and open code; thus, the models can be
modified if necessary. WEST mainly has been used in the context of wastewater

treatment research.

Lucinda Matos

55




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9. Annex IV- Requirements for discharges from urban wastewater treatment

plants subject to Articles 4 and 5 of the Directive 91/271/CEE.
The values for concentration or for the percentage of reduction shall apply.

Parameters

Concentration

Minimum
percentage
of reduction

¢

Reference method
of measurement

Biochemical oxygen demand 25 mg/l O, 70-90 Homogenized, unfiltered, unde-
(BODS at 20°C) without canted sample. Determination of
nitrification (%) dissolved oxygen before and
after five-day incubation at
40 under Article 4 (2) | 20°C £ 1°C, in complete
darkness. Addition of a nitrifica-
tion inhibitor
Chemical oxygen demand 125 mg/l O, 75 Homogenized, unfiltered, unde-
(COD) canted sample Potassium dich-
romate
Total suspended solids 35 mg/l () 90 (°) — Filtering of a representative

35 under Article 4 (2)
(more than 10 000

p-e.)

60 under Article 4 (2)
(2000-10 000 p.e.)

90 under Article 4 (2)
(more than 10 000

p-e.)

70 under Article 4 (2)
(2000-10 000 p.e)

sample through a 0,45 pm
filter membrane. Drying at
105 °C and weighing

— Centrifuging of a representa-
tive sample (for at least five
mins with mean acceleration
of 2800 to 3200 g), drying

at 105 °C and weighing

(') Reduction in relation to the load of the influent.
(*) The parameter can be replaced by another parameter : total organic carbon (TOC) or total oxygen demand (TOD) if a relationship
can be established between BODS and the substitute parameter.

() This requirement is optional.

Lucinda Matos

56




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

Minimum
Parameters Concentration percentage of reduction T ke
" of measurement
Total phosphorus 2 mg/l P 80 Molecular absorption spectro-
(10000 - 100000 photometry
p.e)
1 mg/l P
(more than 100 000
p.e.)
Total nitrogen (?) 15 mg/l N 70-80 Molecular absorption spectro-
(10000 - 100000 photometry
p.e)
10 mg/l N
(more than 100 000
p-)()

(') Reduction in relation to the load of the influent.

(*) Total nitrogen means : the sum of total Kjeldahl-nitrogen (organic N + NH,), nitrate (NO;)-nitrogen and nitrite (NO,)-nitrogen.

() Alternatively, the daily average must not exceed 20 mg/l N. This requirement refers to a water temperature of 12° C or more
during the operation of the biological reactor of the waste water treatment plant. As a substitute for the condition concerning the
temperature, it is possible to apply a limited time of operation, which takes into account the regional climatic conditions. This
alternative applies if it can be shown that paragraph 1 of Annex LD is fulfilled.

Lucinda Matos
57




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.1 AnnexV -Kemi’s WWTP process chart

Primary Sedimentation

Secondary Settlement
Screening Sand Separator Thickening

Aeration

L. _ [Bwmosea OMPRESSORI ALTAAT

) =LATTEEN oA OIAUSKESKUS

O o

Lucinda Matos
58




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.2 Annex VI- Network of Kemi’s WWTP

KEMIN VEST 0OY
TOIMINTA-ALUEET

120000 (Allle tulostettunad

Tllanne 1.6.2001
Hyvidksytty KV 10122001 §276

Lucinda Matos
59




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.3 Annex VIl- Oulu’s WWTP process chart

Active Sludge Treatment

Post Filtration Unit
L
£

Band Screening

Methanol
Polyaiuminium chloride

Ferric sulphate

MIXING AND AERATION

. ' s A"
I |-
Kl
~ Reti

" ')‘-. S

=y

UL

OF BOVRNNIA

Re‘ecl waler

Composting, Use as Soil Conditioner and Cultivation Base

Lucinda Matos
60




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.4 Annex VIII- Kempele’s WWTP process chart

. Aeration : .

_ Screening Sand Primary Intermediate Floculation Secondary Landfield
Inlet pun_]ﬂpmg g=Gdln3/h S,epamwrSedime‘n tation R Clarification / A2l 52 SeEler_m':nt 222 19ha+2,25h
Station 9233 ::1:‘-‘)9’33 V=3390n3 seme V=38n3 V=ewdemd v:%ﬂnggrfs

—— N L
& —
. —
l[’ N g rhflas b ao 1rnJ: e | _[|
L LEE?L:v\:r i | Lt
1 |l = > —
| —‘ N 9 ' r
4 -F -=-=.HS = = |
?D( LQQ" | v=16r3 ¥ j | :
1 T
| KOMPRESSIRIT 1 | l
5l | | |
| | iR | |
| == |
| + | |
| > | |
| 4 | |
1 __ o d |
7777777777777777777 S |

Sludge Chemical Peat Slurry mixng and Com . .
: posting field Compost Pile
A=2538,5n2 processes s OTYIDG V=32 P

aeinirene | | Thickening

]
Lo

Lucinda Matos
61




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.5 Annex IX- Ditches where Kempele WTTP discharges.

/\ \/ / Puhdistamo r
K
‘ S

\Y,
\1/]

Lucinda Matos




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.6 Annex X - Raahe’s WWTP process chart.

Ferrous Sulfate

Clean water

) Aeration
Screening Secondary Settling ) -
1 —
on = e -
Primary ?°" ¢ ¢ P v .
Sand Sedimentation == - o=l 8
Separator it

Stabilising
Thickening "';-:

j)-

2 Dosage
Sludge Drylng Pob'mers RANNEN Ve Oy

Lucinda Matos
63




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.7 Annex XI- Wastewater piped from Vihanti to Raahe WWTP.

| 8 |
Pattijoki 8 |
Raahe
Ruukki
| & |
8
a= 26

Vih;nti

Source:Google Maps. 24/08/2013

Lucinda Matos
64




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.8 Annex XII- Kokkola’s WWTP process chart

. . Primary ]
Inlet Pumping Screening Sand L . Secondary Flotation
Station Separator Sedimentation Aeration Settlement
vl 7 850
-l A= ;4Q‘J’
T ol | - = J
| ‘h\‘—*""'\..,___/
4 »\L\J[.s
Biogas plant
~ A -
Tramnsport by Truck
=
Cﬁgmpoﬁ_ﬁ\lng _ﬁeld i l;ﬂ’;&:ﬂsxm FINTALETE 1 :
Ry ) |RLoTaATIOLETE - ke

G

oA T————

P ks w——
HYDRAUL KB FROAL

T [
L TOOZR

EEETTT - g

Lucinda Matos
65




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.9 Annex XIlI- Sewages coming from Uusikaarkepyy to Alheda.

Google maps 24/8/2013.

Lucinda Matos
66




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.10 Annex XIV- Pietarsaari’s WWTP process chart

::g.:Desan Vunummr———-—-—--—.l-n——— ———————--—-—---; P 118 g D 0 B oty Lrd P I DS B P 3 RIS S ST 0 6 €OV I 6 1 ”ﬁ
e T l"'
Pré-sedimentation z ;

[ AN Aeration : , = Flotation tank

/‘ { W I'g‘;;‘ﬁ -(Wc:ﬁ;‘ulm FLOCKN NG l"é:m:: :

VAL E HUIALOINT - - - ]

= , , _ - Floc ti bl el cntad e .
I

BEES
goen
A

Dispersion @@

A | |
Qe O 3 3 | |
A . Lﬁl 8 I‘t%

|
FULE MR AFoN NG I

POLTMEE PN VAW SIS

E Slurry sealing

SLAMIN [IOCKN RO ]
LETTEEN ThivISTYS

F,‘—ﬂ

Sl

Dryer of sludge
SLAMAN VAT TN ING
D SIERIEEN A B

1Y =

PAADOLEN MG
PALLIN ANSOSIELY

TRCATHYE - S TIELLLA . MILFDREATTRNG &4

Lucinda Matos
67




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

9.11 Annex XV- Matlab code (script) for

1. Kemi

%Kemin Vesi Oy
data=xlIsread('’kemiNoutgoing.xlsx"); % going to y=func(t,N);

t=data(:,1);% Time in days
N=data(:,2);%Nitrogen outgoing load kg/d

M=248.58;

plot (t,N,"-0")

xlabel('Time (days)");

ylabel('Nitrogen Load (kg/d)")

legend('Nitrogen Outgoing Load in Kemin between 2008 and 2012")
title('Kemin Vesi Oy')

2. Oulu

2.1 Constant load
Oulun Vesi Oy before 2008

% this period of time is for 3 years
data=xIsread(‘oulubefore.xlsx"); %going to read the datas before 2008

t1=data(:,1);%time in days
N2=data(:,2);%load of nitrogen kg/d
N3=data(:,3);% nitrogen load in the summer time

% CONSTANT LOAD
W1=1675.539; % Median value kg/d

plot (t1,N2,'b’, t1,N3,"-0")
xlabel('Time (days)");
ylabel('Nitrogen Load kg/d")
legend('Nitrogen Load before 2008")
title('Oulun Vesi Oy")

2.2 Sinusoidal load
%Oulun Vesi Oy after 2008

data=xIsread(‘ouluafter2008.xIsx"); %going to read the datas before 2008
tl=data(:,1); %time in days

Lucinda Matos
68




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

N=data(:,2); %load of nitrogen kg/d

%constant load
W1=1603.264; % kg/d median before 2008

%sinusoidal loading

W_av=1303.264; %mean loading (kg/d) MT-1 , the mean value for the sine wave
W_a=780.12;%amplitude of the loading kg/d MT-1, how high the oscillation swings vertically
omega=0.01668;%angular frequency of the oscillation (radians T-1) , how frequently the sine wave
oscillates , 2Pi/Tp

theta=11.899;%teta phase shift (radians), how much the function is shifted horizontally relative to
the standard sine wave

x=(omega*t1-theta); %argumento do seno

W2=W_av+W_a*sin(x); %sinusoidal function mathematically represented

plot (t1,N,-0',t1,W2,'b")

xlabel('Time (days) ;

ylabel('Nitrogen Load (kg/d)")
legend('Nitrogen Load after 2008 "including™)
title('Oulun Vesi Oy')

3. Kempele

%Kempele
data=xlsread('kempeleNoutgoing.xIsx’);

t1=data(:,1);%time in days
N=data(:,2);%load of nitrogen kg/d

plot (t1,N,'-0")

xlabel('Time (days)");
ylabel('Nitrogen Load kg/d")
legend('Nitrogen Load ")
title('Kempele ")

4. Raahe

% Raahe
data=xlsread('load2008210.xIsx");

t=data(:,1);%time in days
N=data(:,2);%Daily discharge m3/d
alfa=0.495;%Slope of the line

W=alfa*t; %Linear load function

plot (t,N,'b", t,W,'0")

Lucinda Matos
69




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

xlabel('Time (days)");
ylabel('Nitrogen (kg/d)")

% Raahe
data=xlsread('load20112012.xIsx’);

tl=data(:,1);%time in days
N1=data(:,2);%Daily discharge m3/d

plot (t,N,'b")
xlabel('Time (days)");
ylabel('Nitrogen (kg/d)")

5. Kokkola

%Kokkola
data=xIsread('kokkolaNoutgoing.xlIsx");

t1=data(:,1);%time in days
N=data(:,2);%Iload of nitrogen kg/d

plot (t1,N,-0")

xlabel('Time (days)");
ylabel('Nitrogen Load kg/d’)
legend('Nitrogen Load ')
title('Kokkola )

%Kokkola
data=xIsread('Nitrogen2011 2012.xIsx");

t3=data(;,1);%time in days
N3=data(:,2);%load of nitrogen kg/d

plot (t3,N3,"-0")
xlabel("Time (days)";
ylabel('Nitrogen Load kg/d")
legend('Nitrogen Load ')
title('Kokkola )

6. Pietarsaari

%PIETARSAARAN
data=xIsread('nitrogen20032008.xIsx");

Lucinda Matos
70




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

t=data(:,1);%time in days
N=data(:,2);%Nitrogen outgoing kg/d

plot (t,N,-0")
xlabel('Time (days)");
ylabel('Nitrogen kg/d")
legend('Nitrogen load ')
title("Pietarsaarin )

%PIETARSAARAN
data=xIsread('nitrogen20082012.xIsx");

t1=data(:,1);%time in days
N1=data(:,2);%Nitrogen outgoing kg/d

plot (t,N,-0")
xlabel('Time (days)");
ylabel('Nitrogen kg/d’)
legend('Nitrogen load ')
title('Pietarsaarin ')

Lucinda Matos
71




Modeling nutrient loads from Wastewater Treatment Plants discharging to the Bothnian bay

10.Annex XVII.

Lucinda Matos
72




